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100 Components September 2015

101.1 607371 Fixed Hook On Plate - Max Load 2500 Kg



Description Qty.Part No.Item

Support Bracket...............................251.1301.90781

Attachement Chassis 2500 Kg........151.1301.90922

Nut M10 UNI 7473 6SZN.................401.0023.00553

Lock Clip D10X80............................209.0803.06234

Spring Catch 4X40 ZN.....................209.0803.03445

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.03086

Cotter Pin 4X 45 UNI 1336 ZN........202.0112.01557

Pin...................................................154.0002.00418

Washer D6 UNI 6592 ZN.................401.0031.00549

Spring Washer D6 ZN......................501.4032.000210

Screw TE M6 X 20 UNI 5739 8.8
ZN....................................................2

01.0001.015611

Chain D3..................................0,6-m09.0803.005512

Master Link......................................109.4621.002013

Shackle............................................109.4621.001314

Swivel Hook.....................................109.4621.001015
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100 Components September 2015

102.1 607372 Fixed Hook On Plate - Max Load 5000 Kg



Description Qty.Part No.Item

Support Bracket...............................251.1301.90781

Attachement Chassis - 5000 Kg......151.1301.90822

Nut M10 UNI 7473 6SZN.................401.0023.00553

Lock Clip D10X80............................209.0803.06234

Spring Catch 4X40 ZN.....................209.0803.03445

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.03086

Cotter Pin 4X 45 UNI 1336 ZN........202.0112.01557

Pin...................................................154.0002.00418

Washer D6 UNI 6592 ZN.................401.0031.00549

Spring Washer D6 ZN......................501.4032.000210

Screw TE M6X30 UNI 5739 8.8
ZN....................................................2

01.0001.010211

Chain D3..................................0,6-m09.0803.005512

Master Link......................................109.4621.002313

Shackle............................................109.4621.001614

Swivel Hook.....................................109.4621.001115
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100 Components September 2015

103.1 607373 Mechanical Jib - 2 mt - Max Load 2000 Kg



Description Qty.Part No.Item

Attachement Chassis.......................151.1301.90971

Support Bracket...............................251.1301.91062

Nut M10 UNI 7473 6SZN.................201.0023.00553

Lock Clip D10X80............................309.0803.06234

Spring Catch 4X40 ZN.....................209.0803.03445

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.03086

Chain D3..................................0,4-m09.0803.00557

Washer D6 UNI 6592 ZN.................401.0031.00548

Spring Washer D6 ZN......................201.4032.00029

Screw TE M6 X 20 UNI 5739 8.8
ZN....................................................2

01.0001.015610

Max Load Plate................................109.4616.012411

Cotter Pin 4X 45 UNI 1336 ZN........202.0112.015512

Pin...................................................154.0002.004113

Master Link......................................109.4621.002014

Shackle............................................109.4621.001315

Swivel Hook.....................................109.4621.001016
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100 Components September 2015

104.1 607374 Mechanical Jib - 4 mt - Max Load 900 Kg



Description Qty.Part No.Item

Attachement Chassis.......................151.1301.90901

Screw TE M6 X 20 UNI 5739 8.8
ZN....................................................3

01.0001.01562

Washer D6 UNI 6592 ZN.................601.0031.00543

Spring Washer D6 ZN......................301.4032.00024

Chain D3.....................................1-m09.0803.00555

Support Bracket...............................251.1301.90786

Washer D12 UNI 6592 ZN...............201.0031.00577

Screw TE M12X90 UNI 5737 8.8
ZN....................................................1

01.0001.04108

Spring Catch 4X40 ZN.....................309.0803.03449

Lock Clip D10X80............................309.0803.062310

Nut M12 UNI 7473 6SZN.................101.0023.005611

Front Support Bracket......................151.1301.909112

Max Load Plate................................109.4616.001413

Cotter Pin 4X 45 UNI 1336 ZN........202.0112.015514

Pin...................................................154.0002.004215

Master Link......................................109.4621.002016

Shackle............................................109.4621.001317

Swivel Hook.....................................109.4621.001018

Nut M10 UNI 7473 6SZN.................201.0023.005519

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.030820
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100 Components September 2015

105.1 607375 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 1



Description Qty.Part No.Item

Hydraulic Reel.................................104.4234.00101

Nut M14 UNI 7473 6SZN.................401.0023.00572

Washer D14 UNI 6592 ZN...............801.0031.00583

Screw TE M14X60 UNI 5737 8.8
ZN....................................................4

01.0001.05544

Steel Rope D8.................................109.4679.00075

Attachement Chassis.......................151.1301.90936

Screw TE M6 X 20 UNI 5739 8.8
ZN....................................................9

01.0001.01567

Washer D6 UNI 6592 ZN.................601.0031.00548

Spring Washer D6 ZN......................901.4032.00029

Chain D3.....................................1-m09.0803.005510

Support Bracket...............................251.1301.907811

Max Load Plate................................109.4616.001412

Washer D12 UNI 6592 ZN...............201.0031.005713

Screw TE M12X90 UNI 5737 8.8
ZN....................................................1

01.0001.041014

Nut M12 UNI 7473 6SZN.................101.0023.005615

Spring Catch 4X40 ZN.....................309.0803.034416

Lock Clip D10X80............................309.0803.062317

Front Support Bracket......................151.1301.909118

Hydraulic Switch Actuator Assy.......155.0115.001719

Hole Half Disc..................................151.1301.908020

Threaded Half Disc..........................151.1301.907921

Spring Washer D8 ZN......................401.4032.000322

Screw TCEI M 8X70 UNI 5931
8.8ZN...............................................4

01.0003.094123

Washer D6 UNI 6593 ZN.................601.0031.029824

Clamp D12 D8.4..............................604.4227.000825

Spring..............................................154.0800.000426

Clamp..............................................209.0803.003527

Jib Rope Weight..............................154.0100.002928

Shackle............................................109.4621.002129

Swivel Hook.....................................109.4621.002230

Nut M10 UNI 7473 6SZN.................801.0023.005531

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.030832

Nut M10 UNI 5588 6S ZN................201.0019.010533

Screw TE M10X50 UNI 5739 8.8
ZN....................................................2

01.0001.030434

Bracket.............................................151.1301.908835

Description Qty.Part No.Item

Block................................................151.1301.908936

Screw TE M8 x 20 8.8 ZN UNI
5737.................................................4

01.4001.007837

Pin...................................................154.0000.023438

Cotter Pin 4X 45 UNI 1336 ZN........602.0112.015539

Grub Screw M8 x 8 DIN 913 ISO
4026.................................................4

01.4041.001640

Grease Nipple M6 ...........................102.0117.005141

Bracket.............................................151.1301.908742

Roll..................................................251.1301.909543

Threaded Pin M10...........................251.1301.909444

Washer D10 DIN 6798.....................201.4034.000145

Washer D10 UNI 6592 ZN...............401.0031.005646

Pin...................................................254.0002.004247

Sheave.............................................254.0400.003948

Entaglement Hazard........................109.4618.134649
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100 Components September 2015

106.1 607376 Hydraulic Jib - 4 mt - Max Load 900 Kg - Part 2



Description Qty.Part No.Item

Screw TE M8X45 UNI 5739 8.8
ZN....................................................1

01.0001.02601

Hose Clamp Bracket........................109.0803.05252

Hose Clamp.....................................109.0803.05243

Pipe Fitting 3/8BSP X 13/16-18
ORFS...............................................2

04.0607.01454

Flexible Hose R2 X 1/2 LG 600 FD
F90 13/16-16...................................2

04.0605.07605

Male Rubber Cap............................109.0803.06286

Female Quick Coupling 1/2.............204.4210.00087

Bonded Ring 1/2".............................206.0442.01228

Screw TE M8X20 8.8 ZN DIN
6923.................................................5

01.4001.00789

Washer D8 UNI 6592 ZN.................101.0031.029910

Female Rubber Cap........................109.0803.062911

MALE QUICK COUPLING 1/2".......204.4210.000712

Flexible Hose R2 X 1/4 3100 F90 FD
9/16"-18...........................................2

04.0605.114813

Pipe Fitting M-M 90 1/4 BSP X 9/16-18
ORFS...............................................2

04.0607.011214

Pipe Fitting 1/4" BSP 9/16"-18
ORFS...............................................2

04.0607.011315

Hydraulic Switch..............................204.4239.011616

Washer D6 UNI 6593 ZN.................201.0031.029817

Nut M6 UNI 7473 6SZN...................201.0023.005318

Screw TE M 6X55 UNI 5737 8.8
ZN....................................................2

01.4001.001619

Washer D6 UNI 6592 ZN.................401.0031.005420

Flexible Hose R2 X 1/4 1300 F90 F90
9/16"-18 ORFS................................2

04.0605.114721

Screw TE M6X40 UNI 5739 8.8
ZN....................................................2

01.0001.010422

Spring Washer D6 ZN......................201.4032.000223

Accumulator.....................................105.4329.003224

Bonded Ring....................................106.0442.012125

Pipe Fitting M18X1.5X1/4 BSP........104.0600.006726

WASHER,HYD SEALING,1/4".........106.0442.011727

Pipe Fitting 1/2 BSP X 13/16-16
ORFS...............................................6

04.0607.011128

Flexible Hose R2 X 1/2 LG. 2500 F90
FD 13/16-16 ORFS..........................2

04.0605.044129

Pipe Fitting 1/4" BSP 9/16"-18
ORFS...............................................4

04.0607.011330

Description Qty.Part No.Item

Hoist Manifold..................................155.0207.000431

Screw TE M8X20 8.8 ZN DIN
6923.................................................4

01.4001.007832
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100 Components September 2015

107.1 607377 Hydraulic Jib - 4 Mt - Max Load 900 Kg - Part 3



Description Qty.Part No.Item

Screw TE 10.9 UNI 5739.................807.0715.03051

Valve................................................107.0715.03062

Pipe Fitting.......................................107.0715.03073

O-ring...............................................107.0715.03084

Brake Pipe.......................................107.0715.03095

Drum Ring.......................................107.0715.03106

Belleville Ring..................................207.0715.03117

Screw TCEI 12.9 UNI 5931.............607.0715.03128

Motor...............................................107.0715.03139

Retaining Ring DIN 472...................107.0715.031410

Pipe Fitting.......................................107.0715.031511

O-ring...............................................107.0715.031612

Motor Side Bracket..........................107.0715.031713

Oil Seal............................................107.0715.031814

Ring.................................................107.0715.031915

Parbak Ring.....................................107.0715.032016

O-ring...............................................107.0715.032117

Brake Plate......................................507.0715.032218

Brake Plate......................................607.0715.032319

Spacer.............................................107.0715.032420

Brake Cloeser Ring.........................107.0715.032521

Washer............................................107.0715.032622

Plug.................................................107.0715.032723

Retaining Ring DIN 472...................107.0715.032824

Screw TCEI 12.9 UNI 5931.............607.0715.032925

Roller...............................................307.0715.033026

O-ring...............................................107.0715.033127

Screw TE 10.9 UNI 5739.................407.0715.033228

Gear Side Bracket...........................107.0715.033329

Thimble............................................107.0715.033430

Grove Drum.....................................107.0715.035931

Screw TSPEI 10.9 UNI 5933...........207.0715.033532

Thrust Race.....................................307.0715.033633

Washer............................................307.0715.033734

Bearing Fixing Flange......................107.0715.033835

Retaining Ring DIN 472...................107.0715.033936

Retaining Ring DIN 472...................107.0715.034037

Screw TSPEI 10.9 UNI 5933...........307.0715.034138

Planet Pin........................................307.0715.034239

Planet..............................................307.0715.034340

Description Qty.Part No.Item

Teflon Shim......................................107.0715.034441

Ball Bearing.....................................107.0715.034542

Screw TCEI 12.9 UNI 5931.............407.0715.034643

Elastic Pin UNI 6873........................407.0715.034744

Screw TE 10.9 UNI 5739.................407.0715.034845

Gear Side Flange............................107.0715.034946

Sun Gear.........................................107.0715.035047

Internal Gear...................................107.0715.035148

Screw TCEI 12.9 UNI 5931.............607.0715.035249

Brake Housing.................................107.0715.035350

Fixing Plate......................................207.0715.035451

Brake Plate Gear.............................107.0715.035552

Parbak Ring.....................................107.0715.035653

O-ring...............................................107.0715.035754

Brake Piston....................................107.0715.035855
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100 Components September 2015

108.1 607378 Hoist - Part 1



Description Qty.Part No.Item

Screw TE M20X110 UNI5737
8.8ZN...............................................1

01.4001.00981

Washer D20 UNI 6592 ZN...............201.0031.00612

Nut M20 UNI 7473 6SZN.................101.0023.00603

Attachement Chassis.......................151.1301.90764

Support Bracket...............................251.1301.90785

Screw TCEI M8X25 UNI5931 8.8
ZN....................................................2

01.0003.02056

Rear Pad 100X25X15......................154.0702.00057

Nut M16 UNI 7473 6S ZN................401.0023.00588

Washer D16 UNI 6592 ZN...............801.0031.00599

Nut M10 UNI 7473 6SZN.................401.0023.005510

Lock Clip D10X80............................209.0803.062311

Spring Catch 4X40 ZN.....................209.0803.034412

Screw TE M10X70 UNI 5737 8.8
ZN....................................................2

01.0001.030813

Screw TE M16X80 UNI 5737 8.8
ZN....................................................4

01.0001.065714

Hydraulic Reel.................................104.4234.000915

Washer D6 UNI 6592 ZN.................401.0031.005416

Screw TE M6 X 20 UNI 5739 8.8
ZN....................................................6

01.0001.015617

Washer D6 UNI 6593 ZN.................901.0031.029818

Clamp D16 D8.4..............................304.4227.000319

Nut M6 UNI 7473 6SZN...................301.0023.005320

Cable Lock Interface Bracket...........151.1301.907721

Grease Nipple M6 ...........................102.0117.005122

Washer D10 UNI 6592 ZN...............601.0031.005623

Nut M10 UNI 7473 6SZN.................201.0023.005524

Chain D3..................................0,6-m09.0803.005525

Spring Washer D6 ZN......................501.4032.000226

Screw TE M6X30 UNI 5739 8.8
ZN....................................................2

01.0001.010227

Threaded Pin...................................151.1301.908128

Spring..............................................154.0800.000429

Clamp D12 D8.4..............................304.4227.000830

Threaded Half Disc..........................151.1301.907931

Hole Half Disc..................................151.1301.908032

Spring Washer D8 ZN......................201.4032.000333

Screw TCEI M 8X70 UNI 5931
8.8ZN...............................................2

01.0003.094134

Description Qty.Part No.Item

Winch Roller Support Without Roller
Pad..................................................1

51.1301.910135

Complete Winch Roller....................155.0115.001836

Spring Washer D10 ZN....................401.4032.000437

Screw TE M10X30 UNI 5739 8.8
ZN....................................................4

01.0001.035638

Steel Rope D12...............................109.4679.000639

Pulley Block.....................................155.0115.001440

Swivel Hook.....................................109.4621.001941

Short Winch Roll..............................251.1301.910442

Short Winch Pin...............................251.1301.910243

Washer D12 UNI 5714 ZN...............801.0031.009744

Spring Washer D12 ZN....................801.4032.000545

Screw TE M12X30 UNI 5739 8.8
ZN....................................................8

01.0001.050646

Long Winch Pin................................251.1301.910347

Long Winch Roll...............................251.1301.910548

Entaglement Hazard Decal..............109.4618.184749

Decal, Maximum Capacity 4000
Kg....................................................1

09.4616.004050
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100 Components September 2015

109.1 607379 Hoist - Part 2



Description Qty.Part No.Item

Screw TE M8X45 UNI 5739 8.8
ZN....................................................1

01.0001.02601

Hose Clamp Bracket........................209.0803.05252

Hose Clamp.....................................209.0803.05243

Male Rubber Cap............................109.0803.06284

Female Quick Coupling 1/2.............204.4210.00085

Bonded Ring 1/2".............................206.0442.01226

Female Rubber Cap........................109.0803.06297

MALE QUICK COUPLING 1/2".......204.4210.00078

Screw TE M8X30 UNI 5739 8.8
ZN....................................................1

01.0001.02579

Spring Washer D8 ZN......................101.4032.000310

Washer D8 UNI 6592 ZN.................101.0031.029911

Pipe Fitting 1/2 BSP X 13/16-16
ORFS...............................................8

04.0607.011112

Flexible Hose R2 X 1/2 LG 600 FD
F90 13/16-16...................................2

04.0605.076013

Flexible Hose R2 X 1/4 450 F90 FD
9/16"-18...........................................3

04.0605.114914

Pipe Fitting M-M 90 1/4 BSP X 9/16-18
ORFS...............................................2

04.0607.011215

Hydraulic Switch Bracket.................151.0811.425516

Washer D6 UNI 6592 ZN.................401.0031.005417

Spring Washer D6 ZN......................401.4032.000218

Screw TE M6X40 UNI 5739 8.8
ZN....................................................4

01.0001.010419

Washer D8 UNI 6592 ZN.................201.0031.005520

Spring Washer D8 ZN......................201.4032.000321

Screw TE M8X30 UNI 5739 8.8
ZN....................................................2

01.0001.025722

Hydraulic Switch..............................204.4239.011623

Pipe Fitting 1/4" BSP 9/16"-18
ORFS...............................................5

04.0607.011324

Accumulator.....................................105.4329.003225

Bonded Ring....................................106.0442.012126

Pipe Fitting M18X1.5X1/4 BSP........104.0600.006727

WASHER,HYD SEALING,1/4".........106.0442.011728

Flexible Hose R2 X 1/2 LG 3000 FD
F90 13/16"-16 ORFS.......................2

04.0605.097129

Hoist Manifold..................................155.0207.000430

Screw TE M8X20 8.8 ZN DIN
6923.................................................4

01.4001.007831
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100 Components September 2015

110.1 607380 Hoist - Part 3



Description Qty.Part No.Item

Valve................................................107.0715.02381

Retaining Ring.................................207.0715.02392

Fixing Flange...................................107.0715.02403

Screw TE 10.9 UNI 5739.................607.0715.02414

Brake Plate Gear.............................107.0715.02425

Hidraulic Motor................................107.0715.02436

Elastic Pin UNI 6873........................207.0715.02447

Washer............................................107.0715.02458

Pipe Fitting.......................................107.0715.02469

Quadring..........................................107.0715.024710

Ball Bearing.....................................107.0715.024811

Motor O-ring....................................107.0715.024912

Belleville Ring..................................207.0715.025013

Plug.................................................107.0715.025114

O-ring...............................................107.0715.025215

Oil Seal Ring....................................107.0715.025316

Drum Ring.......................................107.0715.025417

Motor Side Bracket..........................107.0715.025518

Bearing External Ring.....................107.0715.025619

O-ring...............................................307.0715.025720

Plug.................................................107.0715.025821

Brake Piston....................................107.0715.025922

Brake Housing.................................107.0715.026023

Spacer.............................................107.0715.026124

O-ring...............................................107.0715.026225

Parbak Ring.....................................107.0715.026326

Retaining Ring DIN 472...................107.0715.026427

Drum................................................107.0715.026528

Ball Bearing.....................................107.0715.026629

Sun Gear.........................................107.0715.026730

Planet Hub.......................................107.0715.026831

Internal Gear...................................107.0715.026932

O-ring...............................................107.0715.027033

Screw TE 10.9 UNI 5739.................407.0715.027134

Gear Side Bracket...........................107.0715.027235

Thimble Pocket................................207.0715.027336

Thimble............................................107.0715.027437

Screw TE 10.9 UNI 5739.................807.0715.027538

Gear Side Flange............................107.0715.027639

Retaining Ring.................................107.0715.027740

Description Qty.Part No.Item

Oil Seal............................................107.0715.027841

Retaining Ring DIN 472...................107.0715.027942

Teflon Shim......................................107.0715.028043

Gear Fixing Flange..........................107.0715.028144

Ball Bearing.....................................107.0715.028245

Screw TE 10.9 UNI 5739...............1107.0715.028346

Elastic Pin UNI 6873........................407.0715.028447

Screw TE 10.9 UNI 5739.................807.0715.028548

O-ring...............................................107.0715.028649

Brake Closer Ring...........................107.0715.028750

Screw TCEI 12.9 UNI 5931.............807.0715.028851

O-ring...............................................107.0715.028952

Brake Plate......................................707.0715.029053

Brake Plate......................................807.0715.029154

Washer............................................107.0715.029255

Plug.................................................107.0715.029356

O-ring...............................................107.0715.029457

Parbak Ring.....................................107.0715.029558

Fixing Plate......................................207.0715.029659

Roller...............................................307.0715.029760

Roller Housing.................................207.0715.029861

Oil Seal............................................107.0715.029962

Screw TE 10.9 UNI 5739.................807.0715.030063

Screw TSPEI 10.9 UNI 5933...........207.0715.030164

Screw TCEI 12.9 UNI 5931.............207.0715.030265

Pipe Fitting.......................................107.0715.030366

Brake Pipe.......................................107.0715.030467
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A
Accumulator.....21, 27
Attachement Chassis.....15, 17, 19, 25
Attachement Chassis - 5000 Kg.....13
Attachement Chassis 2500 Kg.....11

B
Ball Bearing.....23, 29
Bearing External Ring.....29
Bearing Fixing Flange.....23
Belleville Ring.....23, 29
Block.....19
Bonded Ring.....21, 27
Bonded Ring 1/2".....21, 27
Bracket.....19
Brake Cloeser Ring.....23
Brake Closer Ring.....29
Brake Housing.....23, 29
Brake Pipe.....23, 29
Brake Piston.....23, 29
Brake Plate.....23, 29
Brake Plate Gear.....23, 29

C
Cable Lock Interface Bracket.....25
Chain D3.....11, 13, 15, 17, 19, 25
Clamp.....19
Clamp D12 D8.4.....19, 25
Clamp D16 D8.4.....25
Complete Winch Roller.....25
Cotter Pin 4X 45 UNI 1336 ZN.......11, 13, 15, 
17, 19

D
Decal, Maximum Capacity 4000 Kg.....25
Drum.....29
Drum Ring.....23, 29

E
Elastic Pin UNI 6873.....23, 29
Entaglement Hazard.....19
Entaglement Hazard Decal.....25

F
Female Quick Coupling 1/2.....21, 27
Female Rubber Cap.....21, 27
Fixing Flange.....29
Fixing Plate.....23, 29
Flexible Hose R2 X 1/2 LG 3000 FD F90
13/16"-16 ORFS.....27

Flexible Hose R2 X 1/2 LG 600 FD F90
13/16-16.....21, 27

Flexible Hose R2 X 1/2 LG. 2500 F90 FD
13/16-16 ORFS.....21

Flexible Hose R2 X 1/4 1300 F90 F90 9/16"-18
ORFS.....21

Flexible Hose R2 X 1/4 3100 F90 FD
9/16"-18.....21

Flexible Hose R2 X 1/4 450 F90 FD
9/16"-18.....27

Front Support Bracket.....17, 19

G
Gear Fixing Flange.....29
Gear Side Bracket.....23, 29
Gear Side Flange.....23, 29
Grease Nipple M6 .....19, 25
Grove Drum.....23
Grub Screw M8 x 8 DIN 913 ISO 4026.....19

H
Hidraulic Motor.....29
Hoist Manifold.....21, 27
Hole Half Disc.....19, 25
Hose Clamp.....21, 27
Hose Clamp Bracket.....21, 27
Hydraulic Reel.....19, 25
Hydraulic Switch.....21, 27
Hydraulic Switch Actuator Assy.....19
Hydraulic Switch Bracket.....27

I
Internal Gear.....23, 29

J
Jib Rope Weight.....19

L
Lock Clip D10X80.....11, 13, 15, 17, 19, 25
Long Winch Pin.....25
Long Winch Roll.....25

M
MALE QUICK COUPLING 1/2".....21, 27
Male Rubber Cap.....21, 27
Master Link.....11, 13, 15, 17
Max Load Plate.....15, 17, 19
Motor.....23
Motor O-ring.....29
Motor Side Bracket.....23, 29

N
Nut M10 UNI 5588 6S ZN.....19
Nut M10 UNI 7473 6SZN.....11, 13, 15, 17, 19, 
25

Nut M12 UNI 7473 6SZN.....17, 19
Nut M14 UNI 7473 6SZN.....19
Nut M16 UNI 7473 6S ZN.....25
Nut M20 UNI 7473 6SZN.....25
Nut M6 UNI 7473 6SZN.....21, 25

O
O-ring.....23, 29
Oil Seal.....23, 29
Oil Seal Ring.....29

P
Parbak Ring.....23, 29
Pin.....11, 13, 15, 17, 19
Pipe Fitting.....23, 29
Pipe Fitting 1/2 BSP X 13/16-16 ORFS......21, 
27

Pipe Fitting 1/4" BSP 9/16"-18 ORFS.....21, 27

Pipe Fitting 3/8BSP X 13/16-18 ORFS.....21
Pipe Fitting M-M 90 1/4 BSP X 9/16-18
ORFS.....21, 27

Pipe Fitting M18X1.5X1/4 BSP.....21, 27
Planet.....23
Planet Hub.....29
Planet Pin.....23
Plug.....23, 29
Pulley Block.....25

Q
Quadring.....29

R
Rear Pad 100X25X15.....25
Retaining Ring.....29
Retaining Ring DIN 472.....23, 29
Ring.....23
Roll.....19
Roller.....23, 29
Roller Housing.....29

S
Screw TCEI 12.9 UNI 5931.....23, 29
Screw TCEI M 8X70 UNI 5931 8.8ZN.....19, 25
Screw TCEI M8X25 UNI5931 8.8 ZN.....25
Screw TE 10.9 UNI 5739.....23, 29
Screw TE M 6X55 UNI 5737 8.8 ZN.....21
Screw TE M10X30 UNI 5739 8.8 ZN.....25
Screw TE M10X50 UNI 5739 8.8 ZN.....19
Screw TE M10X70 UNI 5737 8.8 ZN.....11, 13, 
15, 17, 19, 25

Screw TE M12X30 UNI 5739 8.8 ZN.....25
Screw TE M12X90 UNI 5737 8.8 ZN.....17, 19
Screw TE M14X60 UNI 5737 8.8 ZN.....19
Screw TE M16X80 UNI 5737 8.8 ZN.....25
Screw TE M20X110 UNI5737 8.8ZN.....25
Screw TE M6 X 20 UNI 5739 8.8 ZN.....11, 15, 
17, 19, 25

Screw TE M6X30 UNI 5739 8.8 ZN.....13, 25
Screw TE M6X40 UNI 5739 8.8 ZN.....21, 27
Screw TE M8 x 20 8.8 ZN UNI 5737.....19
Screw TE M8X20 8.8 ZN DIN 6923.....21, 27
Screw TE M8X30 UNI 5739 8.8 ZN.....27
Screw TE M8X45 UNI 5739 8.8 ZN.....21, 27
Screw TSPEI 10.9 UNI 5933.....23, 29
Shackle.....11, 13, 15, 17, 19
Sheave.....19
Short Winch Pin.....25
Short Winch Roll.....25
Spacer.....23, 29
Spring.....19, 25
Spring Catch 4X40 ZN.....11, 13, 15, 17, 19, 25
Spring Washer D10 ZN.....25
Spring Washer D12 ZN.....25
Spring Washer D6 ZN....11, 13, 15, 17, 19, 21, 
25, 27

Spring Washer D8 ZN.....19, 25, 27
Steel Rope D12.....25
Steel Rope D8.....19
Sun Gear.....23, 29
Support Bracket.....11, 13, 15, 17, 19, 25
Swivel Hook.....11, 13, 15, 17, 19, 25
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T
Teflon Shim.....23, 29
Thimble.....23, 29
Thimble Pocket.....29
Threaded Half Disc.....19, 25
Threaded Pin.....25
Threaded Pin M10.....19
Thrust Race.....23

V
Valve.....23, 29

W
Washer.....23, 29
Washer D10 DIN 6798.....19
Washer D10 UNI 6592 ZN.....19, 25
Washer D12 UNI 5714 ZN.....25
Washer D12 UNI 6592 ZN.....17, 19
Washer D14 UNI 6592 ZN.....19
Washer D16 UNI 6592 ZN.....25
Washer D20 UNI 6592 ZN.....25
Washer D6 UNI 6592 ZN.....11, 13, 15, 17, 19, 
21, 25, 27

Washer D6 UNI 6593 ZN.....19, 21, 25
Washer D8 UNI 6592 ZN.....21, 27
WASHER,HYD SEALING,1/4".....21, 27
Winch Roller Support Without Roller Pad.....25
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